
001515_UP02_04-80876 

RECEIVED 
JUN 1 4 ZOOS 

o· . . Remedial Bureau c 
1v1s1on of Environmental R . . 

Engineer's Report for the 
High Falls Water Treatment Plant 

Final Engineer's Report 

June 2005 

Prepared for: 

emed1at1on 

UNITED STATES ARMY CORPS OF ENGINEERS 
CENWK-EC-ED 

601 E. 121
h Street 

Kansas City, MO 64106-2896 

ecology and environill'ent engin.eering, p.c. 
' ' ' ~ ~ ' 

BUFFALO CORPORA TE CENTER 368 Pleasant View Drive, Lancaster, New York 14086 
Tel: 716/684-8060, Fax: 716/684-0844 

recycled paper 



·:.,. 



Table of Contents · 

Section Page 

1 lntroduction ....... · ....................................................................... 1-1 

2 Extent of Water Works System ............................................... 2-1 
[...]
ture, USFilter Microfloc Systems, with the same raw water source, Catskill Aque­
duct, the New Paltz WTP has been approved as the High Falls WTP's pilot study 
(Appendix E). However, the connection to the aqueduct at the NYCDEP siphon 
house will be at the lead-lined riser pipe, resulting in varied total and dissolved 
lead concentrations in the raw water supply. In 2003, EEEPC sampled and ana­
lyzed the raw water from the lead-lined riser pipe mimicking anticipated WTP 
operation procedures. USFilter performed a raw water analysis and treatability 
bench scale testing on the raw water samples taken. Through the bench scale 
studies, USFilter determined that the selected treatment system can manage the 
anticipated concentrations of total and dissolved lead in the raw water under vary­
iJ;lg operating conditions. The raw water sampling plan, analytical results, testing 
reports and bench scale study results are attached in Appendix E. The NYSDOH 
has agreed to allow the High Falls WTP to demonstrate the effectiveness of lead 

. removal during the WTP start-up period. 

Source Water Protection Issues and Measures 
To ensure high-quality water for today and in the future, New York City has de­
veloped a comprehensive long-range watershed protection program. Signed in 
January 1997, the Watershed Memorandum of Agreement unites the upstate wa-

02:001515_UP02_04-B0876 7-4 
R_High_Falls_ Wf P FINAL EDR.doc-06/08/05 



~ ecolo:,.•y and environment eu'.!ine<·ring. p.c. 

7. Sources of Water Supply 

tershed communities, New York City, New York State, the USEPA and environ­
mentalists in support of an enhanced watershed protection program for the New 
York City water supply. The program incorporates a multifaceted strategy to pro­
tect and improve water quality. These efforts focus on three key programs: the 
acquisition of watershed lands; the enforcement of strengthened watershed regula­
tions; and the expansion of partnership programs that target specific sources of 
pollution in the watershed. 

Organizations and programs working for the protection of the New York City wa­
tershed are directed and funded by NYCDEP. Towns within the watershed, such 
as Marbletown and Rosendale, can work with NYCDEP and the Catskill Water­
shed Corporation (CWC) to implement source water protection measures. 

Emergency Water Supply 
The emergency source of water at the treatment plant will be the on-site ground­
water treatment system discharge. The system is currently treating extracted water 
to Coxing Kill. Under certain circumstances, the NYCDEP aqueduct will not be 
available as a raw water source for extended periods. If the groundwater treat­
ment system is needed, the capacity of the system will be evaluated to determine if 
additional extraction wells would need to be installed to provide the capacity to 
serve the High Falls area. 

The USEP A, NYSDEC, NYSDOH, and the UCHD have agreed that a plan for an 
auxiliary or emergency backup supply will be developed should the NYCDEP 
Aqueduct source ever become unavailable for a relatively long-term duration of 
up to six months. Treated groundwater from the existing Groundwater Treatment 
System (GWTS) will be used as the emergency water supply. Prior to invoking 
the emergency supply, full Part 5 analysis will be required to demonstrate the wa­
ter meets state and federal Standards. 

02:001515_UP02_04-B0876 7-5 
R_High_Falls_ WTP FINAL EDR.doc-06/08/05 





8 Treatment System 

Pursuant to the SWTR (40 CFR Parts 141 and 142), raw water from the Catskill 
Aqueduct would require treatment to remove conventional contaminants such as 
particulates and microbes, and to control color, taste, and odor. A treatment sys­
tem for a surface water supply such as the aqueduct water typically includes co­
agulation, flocculation, sedimentation, and filtration. After filtration, a disinfec­
tant will be added to inactivate bacteria and other microbes and to control algae 
growth in the distribution system. A similar treatment system is currently used by 
the village of New Paltz to treat its water supply, the primary source of which is 
the Catskill Aqueduct. The New Paltz WTP was used as a pilot study in the de­
sign of the High Falls WTP, since High Falls will use a similar package unit and 
both use the aqueduct as their primary water supply. 

The New Paltz WTP treats water by coagulation, up-flow adsorption filtration 
(clarification), mixed media filtration, and chlorination. The New Paltz system, a 
"package" system supplied by USFilter Microfloc Systems, was placed in opera­
tion in 1990. The High Falls WTP is designed to utilize the same USFilter Micro­
floc system, specifically the TR-105A USFilter Microfloc Trident packaged water 
treatment system. 

Title 10, Part 5, of the New York State Health Rules and Regulations (NYCRR 
2001 ) provides guidance on MCLs for drinking water supplies. Tables 1 through 
7 of this Subpart lists the MCLs. (Copies of these tables are provided in the Ap­
pendix E.) This list of contaminants was confirmed with both the Ulster County 
Health Department and the NYSDOH to verify these as the only parameters and 
limits imposed on the High Falls WTP (UCHD 2001 ; NYSDOH 2001 ). In addi­
tion, NYSDOH stated that more-stringent limits would be imposed in the future 
for trihalo-methanes, halo-acetic acids, and arsenic (NYSDOH 2001). 

A review of the Annual Drinking Water Quality Report for 2000 from the Village 
of New Paltz (Village of New Paltz 2001 ) indicates that water from the New Paltz 
WTP is meeting all standards set forth by Part 1. 72 of the State Sanitary Code 
(NYCRR 2001 ). Water was tested for total coliform, turbidity, inorganic com­
pounds, nitrate, nitrite, lead and copper, volatile organic compounds, total trihalo­
methanes (THMs), and synthetic organic compounds. Contaminants detected in 
the drinking water in 2000 were total coliform, barium, nitrate, lead, and THMs. 

02:0015 15_UP02_04-B0876 8-1 
R_High_Falls_ WTP FINAL EDR.doc-06/08/05 



8. Proposed Treatment System 

No other contaminants were detected, and of the detected parameters none were 
detected at levels above state MCLs or action levels. 

High Falls Water District Pilot Study 
EEEPC, with the approval of NYSDOH, used the New Paltz WTP as a pilot study 
for the use of the Trident treatment process, since both plants are of similar design 
and will require the same amount of treatment to meet water quality standards. A 
copy of the High Falls WTP pilot study report is presented in Appendix E. Based 
upon the findings of this report and the successful operation of the New Paltz 
WTP since 1990, it is expected that utilizing this same technology for the pro­
posed High Falls WTP will be equally successful. 

However, the NYSDOH has requested that the lead removal capability of the 
completed system, as described in Section 7, be verified. Therefore, during com­
missioning of the system, the treated water will be tested for lead in addition to 
other required parameters. 

Treatment System Components 
The criterion for sizing the High Falls WTP is the maximum daily flow, which 
has been calculated to be 170;000 gpd, or 118 gpm. The technology utilized at the 
New Paltz WTP is designed for a loading of 10 gpm/ft2 at the adsorption clarifier 
and 5 gpm/ft2 through the mixed media filter. The High Falls WTP is designed 
based on these parameters to ensure similar performance. 

In accordance with NYSDOH and Ten States' Standard requirements, the design 
flow of a system is deemed to be the capacity of the treatment units with one filter 
out of service. Therefore, the equipment that will be used will allow for a second 
treatment train to accommodate this requirement. The High Falls WTP will con­
sist of two TR-105A USFilter/Microfloc Trident packaged water treatment sys­
tems consisting of two 175-gpm adsorption clarifier/mixed media filter tanks, two 
influent flow-control loops, six chemical feed systems (with backup) with auto­
matic controls , chemical monitoring at three points in the treatment train, and two 
air blowers (for flush and backwash). The automatic controls, chemical feed 
packages, and air blowers are shared between all filters. Process and control dia­
grams of the treatment system are shown on the design drawings. 

Chemical Feed Systems 
The USFilter Trident system includes equipment for the addition of caustic for pH 
adjustment, polyaluminum chloride (PAC) for coagulation, two different 
polymers, orthophosphate for corrosion control, and sodium hypochlorite for 
disinfection. It is anticipated that the polymer addition processes will not be used 
regularly, as the New Paltz WTP does not currently add polymer or ortho­
phosphate to their raw water. Nonetheless , the polymer and orthophosphate 
addition processes will be provided in the High Falls WTP so they are available if 
needed. Chemicals will be delivered at the desired concentrations, precluding the 

02:00 l 515_ UP02_04-B0876 8-2 
R_High_Falls_ WTP FlNAL EDR.doc-06/09/05 



&l' <' (1l o~~ ;ln<l c· n,·ironm~n r enginee ring, p.c. 

8. Proposed Treatment System 

need for mixing equipment. Positive displacement diaphragm-metering pumps 
will be used for chemical addition. 

Tanks. The Trident system is constructed of welded steel tanks measuring 10 feet 
1 inch long by 6 feet 11 inches wide by 8 feet 5 inches high. Each tank consists of 
two compartments, the clarifier and filter sections. 

Adsorption Clarifier. The adsorption clarifier is an upflow process. It uses one­
third of the total tank area (17 .5 ft2

) . The clarification media consists of irregu­
larly shaped particles of chemically inert material and is placed in a bed approxi­
mately 4 feet deep. The clarifier media is suspended in the treatment tank under a 
media retention screen. As the raw water passes up through the media, solids are 
captured in the spaces between the media. 

Mixed-media Filter. The mixed-media filter bed is made up of a progressively 
finer media, from coarse to fine in the direction of filtration, allowing true depth 
filtration, high solids storage, high flow rates, and high quality effluent. The me­
dia consists of 18 inches of anthracite coal, 9 inches of silica, and 3 inches of 
high-density sand for 35 ft2 of area per tank. 

Flow and Level Controls. The treatment system is designed to operate when the 
water level in the finished water tank drops below a set point. A pressure sensor 
will monitor the water level in the tank. When the level drops below the desired 
set point, the WTP control panel will start the treatment system. This will open 
the influent valve to allow water from the raw-water tank through the treatment 
system. When the water level in the finished water storage rises to the full level, 
the sensor will signal the WTP control panel to close the influent valve and stop 
the treatment process. 

The system is designed to operate at a constant flow rate by means of two control 
loops. One loop will maintain a desired flow at the influent, the other will control 
the effluent valve to maintain proper water level in the filters. The influent con­
trol loop consists of an orifice plate with differential pressure monitor, electrically 
operated butterfly valve, and operator interface to set the desired influent flow set 
point. The effluent flow control loop consists of a level sensor in the filter tank 
and an electrically controlled butterfly valve on the discharge pipe. 

Valves. The flow control valves used in the Trident system are wafer-type butter­
fly valves with electric-operated actuators. All backwash and discharge valves are 
equipped with speed controls to prevent rapid opening and closing of the valves. 

Instrumentation and Controls. Trident systems use a Programmable Logic 
Controller- (PLC) based programmable controller for control functions. This con­
troller is designed to maintain a constant flow rate through the system, initiate and 
control backwash and flush operations, and annunciate alarm conditions. 

02:001515_UP02_04-B0876 8-3 
R_High_Falls_ WTP FINAL EDR.doc-06/09/05 



[Ol 
lJ' ecology and environment ('H:.!ine('ring. p.c. 

8. Proposed Treatment System 

The chemistry of the water treatment process is controlled by a Microfloc Aquari­
trol III system, incorporated into the PLC system. This microprocessor-based co­
agulant control system continuously optimizes the process of chemical addition 
based on raw-water quality analysis. See Section 9 for further details on the proc­
ess instrumentation and controls. 

Treatment Process 
Raw water will be withdrawn from the Catskill Aqueduct at the High Falls siphon 
house located on Canal Road, as discussed in Section 7. The purpose of the si­
phon house is to allow access to a riser pipe on the inverted siphon beneath 
Rondout Creek. 

The tie-in point for the raw water will be on the riser blow-off line to Rondout 
Creek. Three existing gate valves will be replaced with wafer-type butterfly 
valves and a new outlet will be installed in order to divert water to the High Falls 
WTP. A totalizing flow meter will be installed in an adjacent pay meter pit to al­
low NYCDEP personnel to determine water use by the HFWD. This chamber 
will also contain a rate of flow control valve for NYCDEP use to control the 
maximum rate of flow of water taken from the aqueduct. 

A 6-inch diameter DI pipe will deliver water from the siphon house to the WTP 
site. Separate storage tanks will be constructed on the WTP site for raw water and 
finished water. A raw water valve house will be constructed upstream of the raw 
water storage tank to house an air/vacuum relief valve, two backflow prevention 
devices (BPDs) installed in parallel, and a throttling butterfly valve. The main 
purpose of the Raw Water Valve House is to control when and how much raw wa­
ter is sent from the tie-in at the NYCDEP Siphon House to the raw water storage 
tank. A level sensor mounted in the raw water tank will monitor the water level in 
the tank, sending a signal to the PLC to determine when to water from the aque­
duct. A butterfly valve will be actuated by the PLC system to open at a pre­
determined setting, filling the raw water tank. A separate room attached to the 
Raw Water Valve House will be dedicated to chlorine storage and pumps to chlo­
rinate the raw water, if needed. 

The two tanks will store a combined six days of average daily demand and the re­
quired fireflow. Because of this available storage volume, water will be treated on 
an as-needed basis by the automatic controls described in Section 9. The treat­
ment process generally consists of chemical addition, filtration and disinfection by 
chlorine addition. 

Chemical Addition. The chemicals that will be used at the High Falls WTP in­
clude sodium hypochlorite (NaOCl) for disinfection, PAC for flocculation, caustic 
for pH adjustment, two different polymers to augment flocculation, if needed, and 
orthophosphate for corrosion control, if necessary. The chemicals will be added 
during the treatment process by individual metering pumps. All chemical feed 

02:001 515_UP02_04-B0876 8-4 
R_High_Falls_ WTP FlNAL EDR.doc-06/08/05 



8. Proposed Treatment System 

pumps will be controlled by the Aquaritrol III system, based on readings in the 
influent water. 

Chemical injection will be completed by diaphragm pumps located adjacent to the 
storage drums. The pumps will draw chemical from day tanks, which will be 
filled manually by the operator. The feed pumps will start and stop based on sig­
nals from the main control panel. 

Chemical Delivery, Handling and Storage. Chemicals required for the treat­
ment process will be delivered as follows (chlorine is discussed in greater detail 
later in this section): 

• PAC. The WTP will use approximately 1to3 gallons of PAC per day. 
Therefore, to meet the Ten States' Standards requirement of a minimum 30 
days of chemical storage, the plant must have storage for at least 90 gallons of 
PAC on site. This will be accomplished by storage for two 55-gallon drums 
of PAC on site. One drum will be used as the primary source of PAC, while 
the other drum will be the backup. When the first drum is depleted, the sec..: 
ond drum will be used and an order placed for a replacement drum. At the es­
timated usage rate of 3 gallons per day, it is expected that one drum will be de­
livered every two weeks. 

• Caustic. The WTP will use approximately 0.3 gallon of caustic per day. 
Therefore, the minimum 30-day storage volume is 9 gallons. Since the shelf 
life of caustic is at least one year (Environmental Consultants 2002), it will be 
feasible to store a 55-gallon drum of caustic on site. At the expected usage 
rate, the drum will last approximately six months, at which time a replacement 
drum will be delivered. 

• Polymer. It is not anticipated that the treatment system will require the addi­
tion of polymer, since the New Paltz WTP does not use any and that plant uses 
the same treatment process and draws from the same raw water source. How­
ever, space in the chemical storage and feed room will be allocated for the 
storage of two 55-gallon drums of polymer. Injection points for polymer will 
be both at the head of the treatment process and directly into the mixed media 
filter. It is expected that any polymer delivered to the WTP will be in contain­
ers not larger than 55 gallons, and most likely smaller. 

• Orthophosphate. Orthophosphates are used to protect the water distribution 
system from corrosion. It is not anticipated that the treatment system will re­
quire the addition of orthophosphate, since the New Paltz WTP does not use 
any and that plant uses the same treatment process and draws from the same 
raw water source. However, space in the chemical storage and feed room will 
be allocated for the storage a 55-gallon drum of orthophosphate. The injection 
point for orthophosphate will be the clearwell. It is expected that orthophos­
phate delivered to the WTP will be in a 55-gallon barrel. 

02:001515_UP02_04-B0876 8-5 
R_High_Falls_ WTP FINAL EDR.doc-06/08/05 



~ ecoi1Jgy and environment <·ng'ineering. p.c. 

8. Proposed Treatment System 

The 55-gallon drums will most likely be delivered by a "box" truck equipped with 
a lift gate or ramp on the back. The truck will be positioned over a spill contain­
ment pad in front of the chemical/chlorine storage room doors, and the delivery 
company will bring the drums into the plant on a two-wheeled dolly. When 
chemicals are delivered, the delivery company will also remove the empty storage 
containers and dispose of or reuse them. 

Treatment plant personnel will then move the drums into their final position and 
transfer chemicals to the day tanks, as necessary. Also, personnel may have rea­
son to move the drums around the site, since the raw water and/or finished water 
tanks may require the addition of hypochlorite. For these reasons, it is recom­
mended that the treatment plant have access to a handcart made for the handling 
and transport of drums. 

To satisfy New York State regulations (6 New York Codes, Rules, and Regula­
tions [NYCRR] part 599), the design for the High Falls WTP includes secondary 
containment areas for each chemical stored on site and a chemical transfer station 
located outside the chemical/chlorine storage rooms. The containment system 
also will provide a means of monitoring leakage at the bottom of the drums. The 
following is a list of some of the major design points of the chemical delivery sys­
tem: 

• Chemical drums will be stored in the containers shipped from the supplier 
with the label clearly visible. 

• Chemical drums will rest on fiber-reinforced plastic (FRP) grates in the 
chemical/chlorine feed rooms over containment sumps. One sump will be lo­
cated under each chemical being stored. The sumps will be sized to contain 
110% of one 55-gallon drum (61 gallons). The grates will be sized to cover an 
area large enough to hold two 55-gallon drums (approximately 3 feet by 6 
feet). Each chemical stored will have its own containment grate and sump: 
three each in the chemical feed room for PAC, caustic, and polymer, and one 
in the chlorine feed room for sodium hypochlorite. 

• The floors in the chlorine room will be sloped toward the containment sumps. 
The slope will be 3 inches per 10 feet (2.5% ). 

• The area outside of the building and immediately in front of the chemi­
cal/chlorine rooms (measuring approximately 20 feet by 15 feet) will drain to 
a catch basin designed to contain potential spills. This area will be sloped to 
the catch basin and cover the area where delivery trucks will stop to off-load 
the storage drums. 

• A gate valve outside the containment area will control flow from the catch ba­
sin. The valve will normally be open, except when deliveries are made. Dur-

02:001515_UP02_04-B0876 8-6 
R_High_Falls_ WTP FINAL EDR.doc-06/06/05 



~ . ccoiog:r and cnvironmf.'rH ('Ugine(•ring. 11.c. 

8. Proposed Treatment System 

ing deliveries, the valve will be closed to contain potential spills. If no spill 
occurs during delivery, the valve will be returned to the open position. If a 
spill occurs, the catch basin will contain at least 110% of the volume of one 
55-gallon drum (61 gallons). 

• A safety shower/eye wash station will be located in both the chemical storage 
room and the chlorine storage room. 

• Instructions for unloading of chemicals will be posted in a weatherproof plac­
ard. 

Filtration. The system will operate at approximately 100 gpm under normal op­
erating conditions, with a maximum flow rate of approximately 175 gpm. The 
influent will enter the side of the clarifier tank through a diffuser pipe located near 
the bottom of the tank. The diffuser pipe evenly disperses the flow into the clari­
fier tank. As the influent fills the clarifier tank, it flows up through a layer of ad­
sorption clarifier media, which is held in place by a media retention screen. After 
the influent passes through the media layer, it overflows a trough, which directs 
the flow to the mixed media filter. The influent overflows the sides of the trough 
on the filter side of the tank and drops onto the filter. It then flows through the 
mixed media layers. The mixed media layers contains three layers of filter: 3 
inches of garnet, 9 inches of silica sand, and 18 inches of anthracite. The influent 
flows through the filter and media via gravity. After the influent has been filtered, 
it exits the tank through the Triton Underdrain System, a proprietary system from 
USFilter. The Triton Underdrain System is a series of perforated header pipes 
partially encased in concrete on the bottom of the filter side of the tank. The filter 
media rests directly on the Triton Underdrain and the encasing concrete. 

Finished water is then sent to the clearwell, located beneath the filter room. The 
clearwell will have a working volume of 25,000 gallons. A pair of vertical turbine 
pumps will transfer finished water in the clearwell outside to the finished water 
storage tank. The clearwell pumps must be capable of pumping treated water to 
the finished water tank at a rate at least as fast as the treatment system. Therefore, 
the pumps for the finished water clearwell will be designed to pump at a flow rate 
of 175 gpm each. 

Chlorination. The High Falls WTP will use liquid NaOCl as a disinfectant. Us­
ing a sodium hypochlorite solution as the primary disinfectant and oxidizer is 
economical and safe and is therefore suggested for use in small WTPs (A WW A 
and ASCE 1998). In addition, sodium hypochlorite is the disinfectant used at the 
New Paltz WTP, which was approved as the pilot study for the High Falls WTP. 

Surface water treatment plants are required to provide injection points at four lo­
cations (Great Lakes 2003), and EEEPC proposes the following locations: 

• The raw water storage tank (prechlorination), 

02:00!515_UP02_04-B0876 8-7 
R_High_Falls_ WTP FINAL EDR.doc-06/08/05 



~ecology and enviromm•nt (•ngim•(•ring. p.c. 

8. Proposed Treatment System 

• In-line mixer before the filter units (intermediate chlorination), 

• Immediately prior to the clearwell (post-chlorination), and 

• At the outlet from the finished water storage tank, at the beginning of the dis­
tribution system (rechlorination). 

Prechlorination is the addition of chlorine to the water prior to any of the other 
plant processes. If prechlorination is deemed necessary, it will take place in the 
raw water storage tank. The general purposes are to oxidize inorganics when in­
organic concentrations are high and to start disinfection when turbidity levels are 
high (an indication of potential microbial contamination). Prechlorination is gen­
erally used when chlorine demand is higher than normal. For example, it may be 
beneficial to prechlorinate to oxidize inorganics such as soluble iron, manganese, 
and sulfides. The oxidized iron, manganese, and sulfides form insoluble com­
pounds and will settle out in the raw water tank or be filtered out in the treatment 
units. However, in the presence of organics, prechlorination could lead to THM 
formation. Source water must be sampled for concentrations of inorganics and 
organics to determine whether prechlorination is appropriate. 

Intermediate chlorination is the addition of chlorine at intermediate points along 
the treatment process train. Intermediate chlorination is required when chlorine 
demand is high (e.g., due to high turbidity) or to help inhibit biological growth on 
treatment unit components. Chlorine may be added on an intermittent, as needed, 
or continuous basis (continuous chlorination can cause additional disinfection by­
product (DBP) formation due to increased contact time). Chlorine added before 
the filters help inhibit biological growth on the filter beds. At the High Falls 
WTP, intermediate chlorination should be performed as needed based on the re­
sults of chlorine residual tests. 

Post-chlorination is the addition of sodium hypochlorite just prior to the clearwell 
and after filtration. Primary oxidation and disinfection will occur at this location. 
Sodium hypochlorite will be added here for primary disinfection and to provide 
the minimum 0.2 mg/L of free chlorine residual mandated by NYCRR. Post­
chlorination also precludes the formation of THM, as the precursors to THM are 
filtered out prior to this stage of the treatment process. The capacity of the clear­
well is designed to meet the C x T value required by NYCRR 10 (EEEPC 2002a). 

Rechlorination will take place at the outlet from the finished water storage tank 
and the start of the distribution system. Rechlorination is used to maintain a free 
chlorine residual of 0.2 mg/L during periods of low demand. However, during 
normal system operation, primary disinfection at the clearwell alone is adequate to 
maintain free chlorine residual throughout the system (EEEPC 2002b ). 

02:001515_UP02_04-B0876 8-8 
R_High_Falls_ WfP FINAL EDR.doc-06/06/05 



& ccol1>:;r~· and environment <'ll!!im~<·rin g. p.c. 

8. Proposed Treatment System 

The amount of chlorine required to treat water is determined by a chlorine demand 
test (APHA, A WW A, and WEF 1995). The chlorine demand of water to be 
treated can sometimes be estimated by analyzing the constituents in the water and 
then calculating the demand. The chlorine demand is more easily estimated if the 
constituents are primarily dissolved materials such as iron, manganese, and sul­
fides. However, if the constituents include organics, as is generally the case in 
surface waters, it may not be possible to accurately estimate the required dosage, 
and the chlorine demand of the water must be determined by either amperometric 
titration or the N,N-diethyl-p-phenylenediamine (DPD) test. THM formation po­
tential should be evaluated concurrently with the demand test. 

The Surface Water Treatment Rule (USEPA, 40 CFR Part 141) dictates the con­